
40 - 2

40 - 3

40 - 5

40 - 1

2011 Annovi Reverberi Spa40

40 - 4

16

18

1919

18

3

4

31

30

29

25

26

28

71 73

73 72

2

4

1

66 67

78

79

80

81

75

76

87 47 4274

37

28

60

61

62

41

40

39

38

51

44

45

46

50 49

42

77

54

14 15

5811

126101179

9

32 33 34 35

36 63

64

20 21 22

23 24 20

FINO A MATRICOLA
       910399

20 21 22 23

68 69 70 20

DA MATRICOLA
       910400

(  )

UN000352-DD UN000353-DD

UN000354-DD UN000355-LE

UN000356-DD

AR 30

52

53

6463

20 59 22

58 23 65 20

32 33

34 35

57 56 55

88 83 63

82
85

86

84

(  )

Versione-Version

Versione-Version

Versione-Version

Versione-Version

nmitchell
New Stamp



2011 Annovi Reverberi Spa 41

M
ed

ia
 P

re
ss

io
ne

M
ed

iu
m

 P
re

ss
ur

e

AR 30

Pos. Q.ty Pos. Q.ty Pos. Q.ty

	 5	 2	
	 13	 1
	 14	 1
	 15	 1
	 18	 4
	 19	 4
	 22	 1
	 28	 2
	 29	 1
	 39	 2

	 40	 1
	 41	 1
	 42	 4
	 46	 1
	 49	 1
	 51	 1
	 61	 1
	 67	 1

KIT 1915
Pronto intervento

Mantenance repair

Pos. Q.ty

	 18	 4
	 22	 1
	 28	 2
	 39	 2
	 42	 4
	 49	 1
	 51	 1
	 67	 1

KIT 1916
OR

O-Rings

Pos. Q.ty

	 18	 4
	 19	 4

KIT 1917
Valvole
Valves

	 Pos.	 Cod.	 Descrizione	 Description	 Q.ty	 Note

	 1	 620011	 Corpo pompa	 Pump body	 1
	 2	 620101	 Testa DX	 Right head	 1
	 3	 620102	 Testa SX	 Left head	 1
	 4	 621430	 Vite TE M 12x55	 Bolt	 8
		  620080	 Membrana	 Diaphragm	 2	 Gomma
		  620081	 Membrana	 Diaphragm	 2	 Viton
	 5	 620085	 Membrana	 Diaphragm	 2	 Desmopan
	 6	 620120	 Pistone	 Piston	 2
	 7	 620140	 Biella	 Connecting rod	 2
	 8	 620110	 Camicia	 Sleeve	 2
	 9	 580470	 Anello biella	 Con rod pin	 2
	 10	 380300	 Spinotto	 Piston pin	 2
	 11	 380080	 Anellino spinotto	 Pin ring	 4
	 12	 160230	 Segmento	 Piston ring	 2
	 14	 1040180	 Piastra di richiamo	 Plate	 2
	 15	 580360	 Perno membrana	 Diaphragm pin	 2
	 16	 180150	 Dado M 10	 Nut	 2
		  620030	 OR ø 25,80x3,53	 O-Ring	 4
	 18	 620031	 OR ø 25,80x3,53	 O-Ring	 4	 Viton
	 19	 629050	 Valvola completa	 Complete valve	 4
	 20	 111120	 Anello seeger	 Circlip	 2
	 21	 620020	 Coperchietto chiuso	 Cover	 1
	 22	 620210	 OR ø 40,95x2,62	 O-Ring	 1
	 23	 620291	 Anello seeger	 Circlip	 1
	 24	 620191	 Cuscinetto	 Bearing	 1
	 25	 850850	 Vite TCEI M 6x30	 Bolt	 2
	 26	 550331	 Rosetta øi 6,5	 Washer	 2
	 28	 180101	 OR ø 17,5x2	 O-Ring	 2
	 29	 550030	 Serbatoio olio	 Oil tank	 1
	 30	 550040	 OR ø 26,65x2,62	 O-Ring	 1
	 31	 550050	 Tappo serbatoio olio	 Oil tank cap	 1
	 32	 620160	 Distanziale	 Spacer	 1
	 33	 550060	 Boccola a rullini	 Roller bushing	 1
	 34	 620130	 Anello tenuta	 Seal ring	 1
	 35	 620330	 Anello seeger	 Circlip	 1
	 36	 620170	 Albero eccentrico “SP”	 “SP” shaft 	 1	 (N)
	 37	 620150	 Attacco aspirazione	 Suction manifold	 1
	 38	 550340	 Niples 1”G(M)-1”G(M)	 Threaded adapter	 1
	 39	 550350	 OR ø 23,81x2,62	 O-Ring	 1
	 40	 550242	 Girello 1” G	 Ring nut	 1
	 41	 550370	 Curva ø 25	 Elbow	 1
	 42	 390060	 OR ø 20,63x2,62	 O-Ring	 4
	 44	 621780	 Vite TE M 8x40	 Bolt	 8
	 45	 620230	 Semisfera superiore	 Upper air chamber	 1
		  550190	 Semicamera aria	 Semi air chamber	 1	 Gomma
		  550191	 Semicamera aria	 Semi air chamber	 1	 Saturflon
	 46	 550192	 Semicamera aria	 Semi air chamber	 1	 Viton
	 47	 620180	 Semicamera inf.	 Lower air chamber	 1

	 Pos.	 Cod.	 Descrizione	 Description	 Q.ty	 Note

	 47	 629209	 Semicamera inf.compl.	 Compl.lower air chamb.	 1	 Vedi / See •
	 49	 650542	 Guarnizione	 Gasket	 1
	 50	 180020	 Valvola di gonfiaggio	 Air valve	 1
	 51	 390290	 OR ø 29x3	 O-Ring	 1
	 52	 620680	 Linguetta	 Key	 1	 Per / For 620172
		  620172	 Albero passante “C/SP”	 Through-shaft “C/SP”	 1	 ø 20 mm (P)
	 53	 620174	 Albero passante “C/SP”	 Through-shaft “C/SP”	 1	 ø 3/4” (R)
	 54	 659209	 Prem. membranina asp.	 Suct. diaphragm assembly	 1
	 55	 620661	 Flangia	 Flange	 1
	 56	 620670	 Rosetta øi 8,5	 Washer	 1
	 57	 180370	 Vite TE M 8x25	 Bolt	 1
	 58	 620630	 Anello tenuta	 Seal ring	 1
	 59	 620021	 Coperchietto passante	 Cover	 1
	 60	 650660	 Porta membrana	 Diaphragm holder	 1
	 61	 650670	 Membranina asp.	 Suction diaphragm	 1
	 62	 651670	 Fascetta	 Clamp	 1
	 63	 1500350	 Protezione cardano	 Cardan protection	 1
	 64	 820670	 Vite TCEI M 10x16	 Bolt	 4
	 65	 620190	 Cuscinetto	 Bearing	 1
	 66	 880530	 Tappo 3/8” G	 Plug	 1
	 67	 740290	 OR ø 14x1,78	 O-Ring	 1
	 68	 620930	 Distanziale cuscinetto	 Spacer	 1
	 69	 620940	 Distanziale cuscinetto	 Spacer	 1
	 70	 380230	 Cuscinetto	 Bearing	 1
	 71	 380210	 Vite TE M 8x75	 Bolt	 2
	 72	 380240	 Dado M 8	 Nut	 2
	 73	 380200	 Piede	 Base	 2
	 74	 390270	 Dado M 8	 Nut	 2
	 75	 450145	 Flangia raccordo	 Flange	 1
	 76	 110130	 Racc.1/2” G+tub. ø13	 Fitting 1/2” G+hose ø13	 1
	 77	 1522	 Camera aria completa	 Complete air chamber	 1
	 78	 550460	 Curva ø 18	 Elbow	 1
	 79	 550450	 Girello 3/4” G	 Ring nut	 1
	 80	 880831	 OR ø 15,54x2,62	 O-Ring	 1	 Viton
	 81	 1609001	 Valvola di sicurezza	 Safety valve	 1
	 82	 680350	 Vite TCEI M 8x35	 Bolt	 1
	 83	 380241	 Rosetta øi 8,5	 Washer	 3
	 84	 1200521	 Distanziale	 Spacer	 3
	 85	 961340	 Rosetta øi 8,5	 Washer	 1
	 86	 621370	 Giunto	 Universal joint	 1	 Per / For 620172
	 87	 550350	 OR ø 23,81x2,62	 O-Ring	 1
	 88	 680350	 Vite TCEI M 8x35	 Bolt	 3

Pos. Q.ty

	 5		
	 2	

KIT 1930
Membrane gomma
Buna diaphragms

•  Completa di tappo ed or per versioni senza valvola di sicurezza.
With plug and o-ring for version without safety valve.

	 SAE 30	 0,7

Olio utilizzato
Used oil

Tipo - Type Kg

50

20

10

20

20

10

20

30

20

20

10

CI 
04

55
MG

nmitchell
New Stamp

nmitchell
Non-Stock



      

Revision 03-13                          *Specifications subject to change without notice 

 

AR1636 

 



      

Revision 03-13                          *Specifications subject to change without notice 

 

ARGI40 

 

 



      

Revision 03-13                          *Specifications subject to change without notice 

 

 



      

Revision 03-13                          *Specifications subject to change without notice 

 

 



56
61

_D
23

Ø
   

 1
" 3

/8

30

17

Ø
 7

0

@

D
at

i, 
de

sc
riz

io
ni

 e
d 

ill
us

tr
az

io
ni

 s
on

o 
fo

rn
iti

 a
 ti

to
lo

 in
di

ca
tiv

o 
e 

no
n 

im
pe

gn
at

iv
o.

 
• 

Ch
ar

ac
te

ri
st

ic
s 

an
d 

de
sc

ri
pt

io
ns

 a
re

 n
ot

 b
in

di
ng

. 
• 

D
on

né
es

, 
de

sc
ri

pt
io

ns
 

et
 i

llu
st

ra
tio

ns
 s

on
t 

fo
ur

ni
s 

 t
itr

e 
in

di
ca

tif
 e

t 
pa

s 
qu

i 
en

ga
ge

. 
• 

Je
gl

ic
he

 i
n 

di
es

em
 K

at
al

og
 e

nt
ha

lte
ne

 D
at

en
, B

es
ch

re
ib

un
ge

n 
si

nd
 u

nv
er

bi
nd

lic
h.

 •
 D

at
os

, 
de

sc
rip

ci
óe

s 
y 

ilu
st

ra
ci

óe
s 

so
n 

pr
ov

ee
do

s 
a 

tíu
lo

 in
di

ca
tiv

o 
y 

no
n 

em
pe

ña
tid

o.

CR 1:8,8 CR 1:5,9

CR - SAE J609a

SP C

F T

FC-6503
BB-6500

Tightening torque: 
35 - 50 Nm {305 - 435 in. lbs.}

• The crank arm can be removed
simply by turning the �xing bolt
counterclockwise.

Note:
If installing a crank arm which has
already been used before, the
tightening torque for the cap should
also be checked.

1. Use the special tool 
(TL-UN74-S) to install 
the bottom bracket. First
install the main body, then
the adapter.

Installation of the Bottom Bracket

AR 30

Please note: speci�cations are subject to change for improvement without notice.
© Apr 2007 by AnnoviReverberi spa

Pumps
Pompe

DIMENSIONS • DIMENSIONI

AR 30

56
61

_D
21

303

222 81
163

94

Ø18

Ø10

31
9

21
8

10
1

64

AR

252

119 133

114

Ø9Ø 54

Ø
25

OIL

Ø 126

M
 1

0 M
 1

0

7

Ø
 40

 H
11

Ø
68

Ø
78

17

6

@

ø 
1"

3/
8

195

56
61

_D
67

Ø 54 M 10 17

6,5

30
°

R 10

Ø 12
6 M 10 7

Ø
 40

 H
11

Ø
 6

8
Ø

 7
8 

f7

@

56
61

_D
22

96

36

Ø
 1

" 3
/8

P

56
61

_D
24

17 35

Ø
 2

80
 2

A
Ø

 3
10

56
61

_D
25

Ø
 1

" 3
/8

67

25

56
61

_D
43

DATI DENTATURA ELIC.
Mn
Mc
Z
Dp
De
Di

press.

Spess.
elica

1.5
1.629
9
16.17
19.17
12.67
20°

23° sinistra
N°2 denti

0W2 6.01 -0.03

42
19

22° 30'

30
°

ø100 h8

20

3

ø9 ø1
26

62

56
61

_D
57

M 8

ø 23

ø 
10

5

ø135

M 8 N° 6 fori26
73

1:5
8

4

56
61

_D
69

ø 3/4"
4,8

21
,4

ø9,5

65

65
82133


